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TR EREGEHSDEREMIZHKEER (The following sample(s) was/were submitted and identified by the applicant

as) :

AR E (Sample Submitted By) : FiZEB T ERMNABRASZE_M (NAN YA PLASTICS CORPORATION (CHIA-YI
2ND PLANT))

&1 (Sample Name) : BIAXIALLY ORIENIED POLYPROPYLENE FILM (£ & fiE {68 22 PR} %)

Wz H(Sample Receiving Date)  :  10-Jan-2025

AELHARE (Testing Period) : 10-Jan-2025 to 17-Jan-2025
BB E K (Test Requested) KEEFEE  AENE-A -85 R M- (Asspecified by client, to test

Halogen-Fluorine, Chlorine, Bromine, lodine in the submitted sample.)

HE &R (Test Results) : A2/ F—H (Please refer to following pages).
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B BRI A (Test Part Description)
No.1 . AARZERZEE (TRANSPARENT PLASTIC FILM)

HBIEE 45 R (Test Results)

ARIEE AT E B MDL HR
(Test Items) (Method) (Unit) (Result)
No.1
& (F) (Fluorine (F)) (CAS No.: 14762- |£%BS EN 14582: 2016 - IBEFREATE ST - mg/kg 50 n.d.
94-8) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)
& (Cl) (Chlorine (Cl)) (CAS No.: £%EBS EN 14582: 2016 - DIB FREATEDHT - mg/kg 50 n.d.
22537-15-1) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)
2 (Br) (Bromine (Br)) (CAS No.: £ZBS EN 14582: 2016 - MUBEFEITEDHT - mg/kg 50 n.d.
10097-32-2) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)
f# (1) (lodine (1)) (CAS No.: 14362-44- |£%BS EN 14582: 2016 - IBEFREATE ST - mg/kg 50 n.d.
8) (With reference to BS EN 14582: 2016, analysis
was performed by IC.)

fHEiE(Note) :
1. mg/kg = ppm ; 0.1wt% = 0.1% = 1000ppm
2. MDL = Method Detection Limit (77512 IR R1E)
3. n.d. = Not Detected (k&) ; /NiIEMDL / Less than MDL
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REDHIRZE / Analytical flow chart - Halogen

Rl EE/ D /
Sample pretreatment / Separation

MERBEmBIAKRESD /
Weighting and putting sample in cell

v

WRYGEE /IR /
Oxygen bomb combustion / Absorption

WEZEERE /
Dilution to fixed volume

v

DBt FEMEDH /
Analysis was performed by IC

v

23 /
Data
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*BRPUMAFERER - IRTASBERE Z&m/8 M. *
(The tested sample / part is marked by an arrow if it's shown on the photo.)
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** #iE4E (End of Report) **
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